

Test Report

TEST REPORT NO: UE/2006/10013A-01

Date: 2007/01/24

Page: 1 of 1



CASHIDO CORPORATION

4F, No. 17, Kuanfu N. Road, Hsin Chu Industrial Park, Taiwan 303 R.O.C

The following sample(s) was/were submitted and identified by/on behalf of client as:

**Type of Product::** Ozone AntiBacteria Sterilizer

**Item No.:** OH-6800

**Supplier:** CASHIDO CORPORATION

**Product Country:** Taiwan

**Date of Sample Received:** 2007/01/16

**Date of Testing:** 2007/01/17

**Test Requested:** Ozone Test.

**Test Method:** We set up the ozone antibacteria sterilizer on the spigot and put the detector front the spigot at 5 cm. Then we turned on the water and detected ozone for 10 min.

Instrument/Type: ATI Portasens II Gas Leak Detector

Detect Range : 0.01~6 ppm

Background Ozone: N.D.

Ozone Concentration Setting: 100 mg/hr (The third stage), 150 mg/hr (The fifth stage)

Test Distance : 5 cm

Test Period : 10 mins

**Test Results:**

The 10 minutes continuous detected result was lower than the detection limits of the instrument.

Ozone	The third stage	The fifth stage	unit
Minimum	N.D.	N.D.	ppm
Maximum	N.D.	N.D.	ppm
Average	N.D.	N.D.	ppm

Note:

1. The report is separated for used in vain.
2. "N.D." non-detected means the test results is lower than detection limit value.
3. This test document cannot be reproduced in any way, except in full context, without the prior approval in writing of the laboratory.
4. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.

Signed for and on behalf of **SGS TAIWAN LTD.** \*\*\*End of the Report\*\*\*

  
Jeff Chang  
Supervisor



This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at [www.sgs.com](http://www.sgs.com). Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. 此報告是遵循本公司訂定之通用服務條款所製作發放，請注意此條款列印於背面，亦可在 [www.sgs.com](http://www.sgs.com) 中查閱。將本公司之義務，免責，管轄權皆明確規範之。除非另有說明，此報告結果僅對檢驗之樣品負責。本報告未經本公司書面許可，不可部份複製。對本報告內容或外觀之任何未經授權之變更、偽造、竄改皆屬非法，違犯者將會被依法追訴。

TW4717716